533

6 200A 3

/

[
\

\

\

14-1 | 14-2 [14-7 | 14-5
14-6 | 14-4 |14-3 |
{ N |

\

o

00000 O 0 O MENU BACK

yyay ( Fy—YRy7Fv )

e -
2 —18-3

00O O NEXT

Transmiss ion(Without Charge Pump )

R MRES ERERB FR E%| &= " # A5 #® iE &
i
i
NO. PART NO. PART NAME Q'ty| DESCRIPTION|R/P FROM ~ UP TO SERIAL NO. REMARKS
1 5333 800A 000 |3v¥3vAssy TRANSMISSION 1
2 K712 0112 025 JFf Ik BOLT 4 [M12x25
3 K814 0108 050 |Fi b BOLT 2 |M8x50
4 F301 0108 000 |F¥vb NUT 4 |M8
5 5313 8106 002 |HST HST 1 |BDR325
6 K710 0108 025 |Fi /b BOLT 5 |M8x25(7T)
7 5332 2003 000 |7°L—F PLATE 1
8 3557 2031 001 |7°—) PULLEY 1
9 0572 0005 028 |¥— KEY 1
10 5335 2023 000 |77V FAN 1
11 5332 2004 000 |7°L—} PLATE 1
12 K700 0106 014 JF#k' Vb BOLT 3 |M6x14(7T)
13 5332 2005 000 |9 LINK 1
14 5332 2008 000 |HST=1—p50L7vY NEUTRALASSY 1
14-1 | 5332 2009 000 |7°3%yh BRACKET 1
14-2 | 5310 3108 000 |h'4}+ GUIDE 2
14-3 | 5310 3109 000 |#&Jb BOLT 1
14-4 | 5310 3109 500 JR7v4" SPRING 1
14-5 | 3652 0702 000 |Yviik'=I JOINT 1 |Mé
14-6 | A300 0106 001 |Fvb NUT 2 |M6
14-7 | A300 0106 003 |+vb NUT 3 [mé
15 F300 0106 000 |F¥vk NUT 3 [mé
16 0350 0140 818 |PW WASHER 1 |8x18x1.6
17 0520 0125 016 |7YEY PIN SPLIT 1 [25%16
18 5313 2015 000 |4597yY TANK ASSY 1
CM226 2013/May



	MENU BACK: 
	NEXT: 


